http://www.parsun.com.cn |I(S$PA=I)I.II'I

Bl

SR
PARTSCATALOGUE

M BRES NHLEF B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



g
CONTENTS

TR - = = = - - = = = = = = = = = = = = — = 1~2
BRACKET  — — — 19
ERARE — — — — — — — — — — — — — — — — — — — — — — —3~4
STEERING — — — — . . . 3.y
AEREREK — — — — — — — — — — — — — — — — — — — — — —5~6
UPPBR CASING — — — — 5§
KE~- — — — — — — — — — — — — — — — — — — — — — — — - 7
BOTTOM COWLING — — — — — _ _ _ 3
BHARE — — — — — — — — — — — — — — — — — — — — — — —8~9
CONTROL SYSTEBM — — — . §~9
ATRERKEHZE — — — — — — — — — — — — — — — — — — — 10~ 12
LOWER CASING & DRIVE ~ — — — _ _ _ _ _ _ _ _ _ 10~12
By - = = = = = — — — — — — — — — — — — — — — — — — 13
ELECTRICAL  — — — — . 13
HEAEAE — — = = = = = — — — — — — — — — — — — — — — — 14~15
INTAKE 14-~15
afrk — — - - - - — - - - - - - — - - - - — - — - — — 16 ~17
CYLINDER HEAD — — — 16~17
MAeEE - — — — — — — — — — — — — — — — — — — — — — — 18
CRANKSHAFT & PISTON — . _— . . . o _ g
mEgE - - - - - - - - - - - — — — — — — — — — — — — —19~20
CRANKCASE - - . .  _ __ __ __ __ . 19 ~20
mRBE- - - - — — — — — — — — — — — — — — — — — — — 21
CAMSHAFT & VALVE . . . _ 21
AR - - — - — - - - = = — — - — — — — — — — — — - 22
INNER FULE TANK — — — — _ _ _ _ _ 9
MlizE — — — — = = = — = — — — — — — — — — — — — — — 23~24
FUEL SYSTEM — — — — _ _ _ _ _ 23~ 04
RHHE - — = — = = = - - — — — — — — — — — — — — — — — 25~ 26
STARTRR — — — — — — — — — — — — — — — — — — — — — — — -~ 25~ 26
WEAYF— — — — — = — = = — — — - — — — — — — — — — — 27~128
TOP COWLING ASSY — — — — _ _ _ _ _ o 27 ~ 28
lELR — — — — = = = — = — — — — — — — — — — — — — — 29~ 30
CARBURETOR ASSY —— — — —99~130
- — — — - — - - - — - - - - - - — — - — — — — - 31
OUTER FUEL TANK — — — . 3
AfARARBEF) - — — — — — — — — — — — — — — — — — — — -~ 32~33
CYLINDER HEAD ASSY(REPATE KIT) — — — — — — — 30~33
REMKERBEY) — — — — — — — — — — — — — — — — — — — — 34~ 36
ENGINE ASSY (REPARE KIT) — — — — — — _ 34~ 36
Mgl s — — — — — — — — — — — — — — — — — — — — — — 37~ 38
APPENDIX 1(REPATE KIT) - — — — — — — — 37~ 38
M2 @EF) — - - — — = — — = — — — — — — = — — — — — —39~40

APPENDIX 2 (REPARE KIT) — — — — — — — —39~40

FHEFREFR - — — — — — — — — — — — — — — — — — — — — — [~
PARTS CATALOGUE INDEX _ — — _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ -1



PAGE 1 OF 40

,1! T
Lo =
(-}
RBK =
—
—| 2| =
N
(==
S— . ..
< | B3
S| =
| R =
=
=-| R
W | A




FoA(FSA) EfEFM PAGE 2 OF 40
R4 R (AR
PARTS NAME:  |BRACKET
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE RS EHAR () EEAR R %8 &
L [15-01010003 RAERE NYLON GASKET )
2 [R6-01010101 Wy EE COVER, ROTARY BRACKET 1
3 |6B/197.1-6 T4H 6 WASHER 6 10
4 |6B/T5783-M6x35 NEER N6x3S BOLT M6x35 6
S |F2. 6-01050100 PEFRAH LOCKED HANDLE ASSY 1
6 [F2.6-01030002 Fgus COMPRESS SPRING 1
T |68/T96-6 KB BIG WASHER 6 3
8 [IB/T9740. 1-M6 ERAEEHA Mo OILER M6 )
9 501010004 HRER UPPER ABSORBER |
10 [F6-01010001 ETRE SEAT, ROTARY BRACKET |
11 [15-01010100 W LOCKED BLOCK ASSY )
12 |F4-01000003 B4 NYLON WASHER )
13 [F4-01010000 KRR (B) 40 CLAMP BRACKET ASSY(RIGHT) | 1
14 |B/15782-M8x140 7~ AR N8x140 BOLT M8x140 1
15 |6B/T3782-M6x130 A AER Mox130 BOLT Meéx130 1
16 [F8-01010001 B TUBE, BOLT 1
17 [15-01010005 THEH LOVER ABSORBER 1
18 [6B/T5783-M6x12 NEER Nox1) BOLT M6x12 4
19 {T5-01010007 SEHEE (F) WREST SPRING (RIGHT) 1
20 |T5-01010006 SEHEE () WREST SPRING (LEFT) 1
2 (T5-01010300 AN R LOCKED HOOK ASSY, TILT 1
22 (15-01010002 THEEHE TREST SPRING, BRACKET 1
23 (1501010400 B R SUPPORT ASSY 1
2 [F4-01030103 1iE HANDLE SHEATH !
25 |F8-01010105 TEEER PRESS PLATE 1
26 |F8-01010103 TEREkitE BUSHING, BRACKET )
27 |F4-01020000 REHE (F) 4% CLAMP BRACKET ASSY (LEFT) 1
28 [P4-01010004 R R 2R CLAMP HANDLE, STERN )
29 [F4-01010005 e e RIVET, CLAMP HANDLE )
30 |F4-01010002 TR R A CLAMP SCREW )
30 [P4-01010003 A BE A CLAYP PAD )
3 |6B/T6170-M6 NER N6 NUT M6 l
33 [6B/1889. 118 ARG R A EEEM (LOCKING NUT M8 1
34 {F4-01000002 TALE R PLATE, TWO HOLE 1
35 [F8-01010200 B AR AL THRUST ROD ASSY 1
36 [F4-01050002 wHEE CONICAL SPRING 1




PAGE 3 OF 40

FoA(FSA) EHFM

AL

BRAY

STEERING

PARTS NAME:




FoA (FSA) EFM PAGE 4 OF 40
FRELH | BRZY
PARTS NAME: STEERING
SN, PART N0, DESCRIPTION DESCRIPTION q REVARES
sBED  EHRS AR B4R %8 i
1 [F4-01090300 B FRE R STEERING HANDLE ASSY
2 [P4-0109030 ERFRkRE RUBBER, STEERING HANDLE
3 [F4-01090301 AR ES GRIP, STEERING HARDLE
4 [P4-01090303 s INDICATOR THROTTLE
5 |6B/T827-2x5 T REAAT05 RINET @2x5
6 |6B/T820-M5x25 7 1T LR ATMS xS SCREW M5X25
7 |oB/191-1. 6512 F o4 6412 COTTER PIN 1. 6X12
8 [F4=01090003 CES R e FRICTION, STEERING HANDLE
9 [F6-01020100 FAITFAH LEVER, THROTTLE
10 [T15-01020002 FAITFEER FIXED PLATE
11 [6B/T818-M5K12 i L E AN SCREW M5X12
12 |cB/T848-10 TN SMALL WASHER 10
13 [F4=01090007 E5%% SPRING
14 |F4-01090006 LS BUSHING
15 [Fe-01020001 ERER STEERING HANDLE
16 [6B/T899-M6x14 AR 3 A Mox 14 STUD BOLT M6X14
17 [F4-01090200 B e AL 4 1 BOLT, FRICTION ADJUSTING
18 [F6-01000002 WEBEM COVER
19 [F6-01000001 BRFRAER BUSHING, STEERING HANDLE
20 [F6-01000003 BRERENAE STEERING HANDLE COVER ASSY

~
—_

(B/T889. 1-M6

LSy s il

LOCKING NUT Mo

2 [F25-05000016 REE % CLANP

23 [F6-01020200 WITRE A% THROTTLE CABLE ASSY

1 [F6-04000022 WA REER FIYATION PLATE, ACCELEROGRAPH
255 [F6-04000024 R BEF PULLEY, PASSIVITY

76 |F6-04000023 WA B AR PULLEY, DRIVE

7 [P6-04000025 TR BATE BUSHING

28 [6B/T96-6 KBS BIG WASHER 6

29 [6B/T5783-M6X35 7 B ARG 35 BOLT M6X35

30 [6B/197.1-6 T4Eo WASHER 6

30 [GB/T5783-M8X10 7 f EAAN6X10 BOLT M6X10

3 |F15-07000016 HITRATEEFEL JOINT, ACCELEROGRAPH CONTROL
33 |F6-04000027 WTEHR LINK ROD, ACCELEROGRAPH CONTROL

<o
g

F6-04000028

sdigd

RUBBER CAP

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
)
1
1
1
1
1
1
1
1
1
1
1
1
1




PAGE 5 OF 40

==
HR | =5
B | S
K| =
~H =
x| 5

FoA(F5A)

AL

PARTS NAME:




F6A (FS4) FfFHit PAGE 6 OF 40
FHEA M g
PARTS NAME: UPPER CASING
SN PART N0, DESCRIPTION DESCRIPTION q REVARES
5BEH GRS FHLH(EX) EHLRE HE i

1 |F6-00000001 R E s GASKET, ENGINE 1
2 |F6-02000003 Ko KE RUBBER SLEEVE, OIL OUTLET 1
3 (Fe-02000004 REER PRESSING PLATE 1
4 |GB/197.1-6 THES WASHER 6 10
5 |6B/T5783-M6X14 A RON14 BOLT MeX14 1
6 [F4-00000001 B0 AT AE@9X6. SX10 HOLLOW PIN @9X6. 5X10 )
7 |6B/T3782-M6X40 7 f S AMeX40 BOLT MgX40 5
8§ [P4-02040002 IHHIRE RUBBER SEAL 1
9 [F6-02000001L HAEL (%) WATER PIPE (L) !

F6-020000018 HAEL (8) WATER PIPE (S) !
10 [F4-02000011 T HE SEAL, SHIFT ROD |
11 |F4=02000012 KRB RUBBER PLUG, UPPER CASING 1
12 |6B/T5782-M6X50 A ﬁ]ﬁmmm BOLT M6X50 4
13 |Fe-02000101 FEBEK UPPER CASING 1
14 |F4-02000002 JM: EEfiE COPPER BUSH, UPPER CASING 1
15 [F6-02000100 KEREA RIS UPPER CASING ASSY 1
16 {75-00000001 B frdeT. 5 HOLLOW PIN @7. $ 1
17 |15-00000002 BRI, 5 HOLLOV PIN 99. 5 1
18 |GB/7893.1-22 AR R K4 e (RICLIP 22 |
19 |13-02010001 Ekk EXTENSION 1
20 [T35-02010000 L Ak EXTENSION ASSY 1
2 {75-00010002 Taia BUSHING, DRIVE SHAFT 1
1) F2. 6-03020003L VIS RUBBER BUSHING 1
23 |T5-02000008 XERHR ORIENTED PLARTE, WATER PIPE | 1
4 |GB/T818-M5KL0 T & LRATISKL0 SCREW MoX10 )




FoA(FSN) FfEFt PAGE 7 OF 40
R4 | EE
PARTS NAME: BOTTOM COWLING
)
NS
SN, PART NO. DESCRIPTION DESCRIPTION qm REVARKS
2HEH  |RB4S B4R (X ARG %8 Lt
1 [Fa-01090401 EELEA% STOPER, HANG ROPE ASSY 1
1 {T40-01020101 SETF A ENGINE STOP SWITCH ASSY 1
3 |F6-05000001 k& BOTTOM COVLING 1
4 |F4-05000102 AR E PLUG, RUBBER 1
S |6B/T818-M4X12 TFEELEATINNL SCREV M4X12 1
6 [F4-03000101 W A KNOP, 1L SWITCH 1
7 [F6-05000100 KA % OIL SWITCH ASSY 1
8 [F15-00000006 T fr46x1) PIN @g6X12 |
9 6B/197.1-6 T4 IVASHER 6 5
10 {cB/T818-M6X12 +Z A LB ATM6X12 SCREW M6X12 1
T |GB/T5783-M6X20 7~ A5 £N6K20 BOLT N6X20 4
12 [6B/T6170-M8 A AEEN NUT M8 )
13 [F4-05000023 T B4 B4l LOCKING HOOK 1
14 |6B/1818-M5x16 R LEAMSH16 SCREW MSx16 |
15 |6B/197.1-5 TFAES WASHER § 1
16 [F4-05000020 T B 41 4 41 SEAT, LOCKING HOOK 1
17 [6B/1889. 1-M5 IR 2B S~ A9 ZEENS [LOCKING NUT M 1
18 |F4-05000013-2 FOUED COVER, RUBBER 1
19 [F6-05000009 ES HANDLE I
20 [6B/197.1-8 TARES WASHER § )
2 [F25-01010303 X R0 BOLT M8X20 )




FOA(FSA) Kk

PAGE § OF 40

AL

EH RS

PARTS NAME:

CONTROL ~ SYSTEM




FoA(FSA) EHF PAGE 9 OF 40
EHHAR: | BHES
PARTS NAME: | CONTROL SYSTEM
SN, PART 0. DESCRIPTION DESCRIPTION QT REVARIS
sBED  EHRS AR (3R B4R %8 i
1 [F6-02000005-1 THERE COVER 1
2 [F6=02000005 F AR HANDLE, GEAR SHIFT 1
3 |6B/T820-M5%20 k2 it SO SCREW H5X20 1
4 [F6-02000200 T A% SHAFT, CHANGE |
S |VISB2401-PY 0 % 3t P 0 RING )
6 |6B/T308-8 S BALL 8 1
7 [F4-02000003 THEE SPRING, GEAR 1
8§  [cB/T3783-M5X25 A AEANNDS BOLT M5X25 1
9 |6B/T97.1-5 THES WASHER § P
10 |6B/T91-1. 6X12 Fo#1.6X12 PIN, COTTER 1. 6X12 1
11 |P4-02000006 THERLR LEVER, SHIFT ROD 1
12 |F6-02000002 FHEH ROD, SHIFT 1
13 |6B/T5783-M6X20 7 A EHM6X20 BOLT M6X20 1
14 [F4-00000005 A4H BIG WASHER 1
15 [F2. 6-00000001 A PR CONNECTOR, SHIFT ROD "4" 1
16 [F2. 6-00000002 Y Tis T CONNECTOR, SHIFT ROD 'B" 1




FoA(FSA) EHFM PAGE 10 OF 40

FHELM (ATEERMEAZS

PARTS NAME: | LOWER CASING & DRIVE




FoA(FSA) EfFM

PAGE 11 OF 40

FUELH: | ATEERREH LS
PARTS NAME:  |LOWER CASING & DRIVE
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () B4R G % &

1 [F6=03000000L KT RE LR L) LOVER CASING ASSY (L) 1 L
F6-030000008 KT R ERRER () LOVER CASING ASSY (S) 1 S

) [F6=03000100 (L) Bapthd (1) DRIVE SHAFT ASSY (L) | L
F6-03000100(5) Bah s () DRIVE SHAFT ASSY (S) 1 S

3 |15-03000009 st AL DOWEL PIN, IMPELLER |

4 |13-03000003 M PINION 1

5 {15-03000013 KEFHEA SEAL A, WATER PIPE )

6 [15-03000012 #AED VATER PIPE B 1

7 |15-03000014 E 1428 SEAL B, VATER PIPE 1

8§ |6B/T5782-M6x43 NAE Moxds BOLT M6x45 4

9 [6B/T97.1-6 T4 WASHER 6 9

10 [F6-03000001 KRR VATER PUMP 1

11 [F6=03000002 KEAR INNER SHELL, VATER PUMP 1

12 [15-03000300 KEH IMPELLER, VATER  PUMP 1

13 [F6-03000003 SMIR L UPPER GASKET, OUTER PLATE 1

14 (1503000007 SRR OUTER PLATE 1

15 {15-03000006 SR T S LOVER GASKET, OUTER PLATE |

16 [F25-04000007 7 frdhedxl PIN 24x10 2

17 (15-03000201 KEE WATER PUMP SEAT 1

18 |F6-03000200(L) BT A (L) CAM ASSY, SHIFT ROD(L) 1 L
F6-03000200(9) THEOBHAE©) CAM ASSY, SHIFT ROD(S) 1 S

19 [oB/T879.2-1.5x12  |RAEEEMEEH 15K |PIN 1.5x12 1

20 |TISB2401 P16 OB 15. 8x2. 4 0-RING 15. 8x2. 4 1

1 (1503000020 P EL LTS ORIENTED BUSHING, SHIFT ROD | 1

20 |15-03000022 BHEEHED SEAL B, ORIENTED BUSHING 1

23 [15-03000023 BHERER PLATE, ORIENTED BUSHING 1

24 |6B/15783-M6x16 NEER Moxl6 BOLT Méx16 )

25 [15-03000202 KR 3t 0IL SEAL, VATER PUMP SEAT 1

2% [15-03000004-1 RaptEk A 0. 10m SHIM 0. 10nm
15-03000004-2 RaptsEk A 0. 15m SHIM 0. 15mm

27 [15-03000005 KR % 5t GASKET, VATER PUMP SBAT |

8 [TLA412Z R HA NEEDLE BEARING |

29 {15-03000700 KT RE AR LOVER CASING ASSY 1

30 [15-00000001 B0 E DT, 5x10 HOLLOW PIN @7, 5x10 1

3 |6B/T861. 1-6 W48 4 LOCK WASHER 6 1

3 |15-03000017 KT ANODE 1

33 |T3-00000002 B0 F A4 D9, 5x10 HOLLOV PIN @9, 5x10 1

34 |6B/197.1-8 TH4HE § WASHER 1

35 |6B/T5782-M8x40 NAER M8xd0 BOLT i8x40 1 S
GB/T5782-M8x167 N M8x167 BOLT M8x167 1 L

36 [F4-03000023 A ER PLUG, OIL HOSE )

37 [F4-03000024 AR A GASKET )

38 |GB/T5782-M6x45 AR Moxds BOLT MéxdS | S




FoA (FSA) R4

PAGE 12 OF 40

FUELH: | ATEERREH LS
PARTS NAME: | LOWER CASING & DRIVE
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
GB/T5782-)6x172 NAER M6x1T) BOLT Mox172 1 L
39 |6B/T820-M6x20 + 7 LA M6x20 SCREW M6x20 1
40 [15-03000016 #A0 VATER INLET 1
q |oB/maze-6004 FhREA 6004 BEARING 6004 1
4 [F8-04000002-1 FRAESERE (. 10m SHIM 0. 10mm
F§-04000002-2 EAEBERE 0. 15m SHIM 0. 15mm

43 [15-03010000 ERE R4 FORWARD GEAR ASSY |
44 (1503000404 BoBH PIN, CLUTCH |
45 |T5-03000400 B A1 SHAFT ASSY, PROPELLER 1
46 [oB/T879.1-3.5x08  |EAVEREEMEEH 3.5x28  |PIN 3.5x28 1
47 {15-03000403 \WEEE CLUTCH, DOG |
48 [15-03000402 BoBERE SPRING, CLUTCH 1
49 |T5-03000401 VL SHAFT, PROPELLER 1
50 [T5-03000015 Gleh g WASHER, REVERSE GEAR 1
51 |T5-03000600 Ehehg il REVERSE GEAR ASSY |
) [15-03000500 KTRERBEAL COVER ASSY, LOVER CASING |
53 [6B/T276-6002 R R A AS002 BEARING 6002 1
54 (TASOF404 31-050 O 50x3.1 0-RING 1
55 [F8-04040004 3%t 3H15x08x10 0IL SEAL 1
56 (15-03000501 KTRERKE COVER, LOWER CASING 1
7 |6B/T5783-M6x20 NEER N6x20 BOLT M2 )
58 (15-03000800 iR At CUSHTON ASSY,PROPELLER SHAFT| 1
59 [F6-03010000 Erka PROPELLER ASSY 1
60 [0B/T96-10 A4E 10 VASHER 10 1
61 [F15-06000016 vikivaviki 3t NOTCH NUT !
62 |0B/T91-3. 2x18 Fush 03.2x18 PIN, COTTER 3. 2x18 |




FoA(F38) M

PAGE 13 OF 40

EAFAG: | %A
PARTS NAME: ELECTRICAL

SN PART 0. DESCRIPTION DESCRIPTION q RENARKS
2EEE  |RB4S AKX AR GED % &t

1 [F8-05000024 THhER NUT, FLYWHELL 1

) [T15-04000011 THaE WAHSER, FLYWHELL |

3 |P6-04000029 RAHE PULLEY, STANTER |

4 [F6-04000500 TRank FLYWHELL ASSY 1

S [F4-04000019 ek ke |

6 [6B/T5783-M6X25 7 A AN6KLS BOLT M6X25 )

7 [6B/197.1-6 T4 WASHER 6 5

8§ [F6-04000400 BEAAH TGNITION COIL ASSY 1

9 INGK CReHSA XLE SPARK PLUG |

10 [F6-040007004 ThA% FLYWHEEL ASSY 1

11 [F6-040008004 NI STATOR ASSY 1 LIGHTING COIL

12 [6B/T5783-M6X30 A AERNEE30 BOLT M6X30 3




FoA(FSA) E T

PAGE 14 OF 40

AL

#ARG

PARTS NAME:

INTAKE




FoA(F5A) F kit PAGE 15 OF 40
R4t | #4544
PARTS NAME: | INTAKE
SN PART N0, DESCRIPTION DESCRIPTION q REVARES
5BEH  |B44S AR (R B4R %8 4t
1 [F6-05000200 BRI A AIR CHOKE HANDLE ASSY 1
1 [F4-04110003 HEBHE PLUG, INTAKE SILENCE 1
3 |F6-04000200 HAMTRAE INTAKE SILENCE ASSY 1
4 {6B/T70, 1-MX85 W% f A MOX8S BOLT M6X8S )
S [Fe-04000014 BRI TR PRESSING PLATE 1
6 [6B/T97.1-5 T4RS WASHER S 1
7 |6B/T3783-M5K10 7 EARIX10 BOLT M5X10 1
§  |B/T39-M5 FEANS SQUARE NUT M§ 1
9 [0B/T3450-31.5KL8  |HAHTEIVE 0 RING 1
10 |F6-04000012 o 5 5 H 4 GASKET, CARBURETOR )
11 [P6=04000013 i B 5 GASKET, CARBURETOR |
12 |Fe-04000011 HAKE MANTFOLD, INTAKE |
13 |F6-04000010 HAUEEHA GASKET, INTAKE MANTFOLD 1
14 [F6-04000302 ER:EE S JACKET, RETURN OIL PIPE 1
15 |F6-04000301 Bl 95X910X420 PIPE, RETURN 01L 1
16 [F6-04000019 3% B@6XA1 X85 PIPE "B" RETURN 0IL 1
17 [F4-04000030 EES §: CLIP "B", FUEL PIPE )




FoA(FSA) Z M

PAGE 16 OF 40

AL

Rik

PARTS NAME:

CYLINDER HEAD




F6A (F54) FFMit PAGE 17 OF 40
R4 | Rk
PARTS NAME: CYLINDER HEAD
SN PART 0. DESCRIPTION DESCRIPTION QI RENARKS
5BEH GRS FHLH(EX) EHLRE HE i
1 |6B/T5783-M6X20 7 RGN0 BOLT M6X20 8
1 GB/T97. 1-6 T4 WASHER 6 10
3 |F4-04070000 TREZAL THERMOSTAT COVER ASSY 1
4 |F4-04070001 TEEE COVER, THERMOSTAT |
5 F4-04010102 % NOZZLE 1
6 |F4-04000011 TRBEE A GASKET, THEMOSTAT COVER 1
7 |F4-04070003 TREEMN ANODE, THEMOSTAT COVER 1
8§  [cB/T818-M5K25 2k e SINIA SCREW M5X25 1
9 |F15-07000031 TEE (S60) THEMOSTAT (S60) !
10 |F6-04000009 B es WIRE, LEAD 1
11 [F6-04000020 K% 95Xp 101250 PIPE, RETURN WATER |
12 |T36-04000023 % CLAMP |
13 [F6-04000004 fikE COVER, CYLINDER HEAD 1
14 [F6-04000005 L ERHE SEAL RING 1
15 |F4-04000034 EER T BOLT, CYLINDER HEAD 4
16 [F6-04050100 Ak kAt CYLINDER HEAD ASSY 1
17 |F4-04080102 ANRE GUIDE, VALVE )
18 [F4-04000003 B0 A4 910K8. 4X14 HOLLOW PIN @10X8. 4X14 )
19 |F6-04000002 HkE A4 GASKET, CYLINDER HEAD 1
20 |F6-04000021 B4R WIRE, LEAD |
2 |6B/T5783-M6x12 7~ A Mox1) BOLT Mox12 2




FoA (F54) 24 FA

PAGE 18 OF 40

REMELTR | By EE
PARTS NAME: | CRANKSHAFT & PISTON

SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  |RB4S AR () RH4H GEX) % it

1 [F6-04000100 th 42 1 CRANK ASSY 1

2 [F4-04000004 BERER WASHER 1

3 [Fa-04020103 FAFARNTNSS BOLT M7X35 )

4 [F6-04020100 EFAH ROD, CONNECTING 1

5 [F6-04020004 EEHFE CIRCLIP )

6 |F6-04020003 EEH PIN, PISTON |

7 |F6-04020001 HE PISTON 1

8§ [F6-04020002 & E A PISTON RING ASSY 1




PAGE 19 OF 40

FoA(F3h) KAt

¥

ik

CRANK' CASE

FRELH

PARTS NAME:




FoA(FSA) ZHFM

PAGE 20 OF 40

FHEAR: | hER
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
1 [F4-04010004 A 25x40x5 0IL SEAL 1
) [Pe-04010100 A A 1 CRANK CASE ASSY 1
3 [F8-05000700 AU GAS NIPPLE ASSY 1
4 [P4-04000010 WRAHEAH PLUG WITH DIPSTICK ASSY 1
5 [F4-04000007 FRAE PLUG WITH DIPSTICK 1
6 [F4-04000008 ibEARE 0-RING !
7 [F6-04000001 BRERE At COMPLEX GASKET, CRANKCASE 1
8 [Fe-04010004 bt 0IL BAFFLE PLATE 1
9 |6B/TS783-M5x10 A AEE N5x10 BOLT M5x10 )
10 [VIN 62053 s A620503 BEARING 62053 1
11 |F4-04000003 BORAH 1058, dx14 HOLLOW PIN ¢ 10x8. 4x14 2
12 [F6-04040100 it =A% COVER, CRANK CASE 1
13 [P4-04010102 B GAS NIPPLE 1
14 [F4-04000006 Ml % 54 WASHER )
15 |GB/T3783-M8x14 AR M8x14 BOLT M8x14 1
16 |6B/197.1-6 T4E ¢ WASHER 6 13
17 |T6-05000021 K AR Moxs0 BOLT M6x50 10
18 [F15-04000005 K WATER NIPPLE 1
19 [Fe-04080000 ED OIL SEAL SHELL ASSY 1
20 [F2. 6-04010001 d4hE (B) 20x30x7 0IL SEAL 20x30x7 1
20 [Fe-04080001 Bapdh b 10, 1210 0IL SEAL 10.1x21x7 )
20 [0B/T3452. 1-632. 5x@1. §|0F 932 5x@1. 8 0 RING #32. 5x91. 8 1
23 [F4-04060001 EEDAN SHELL, 0IL SEAL |
M4 |6B/197.1-8 THE § WASHER 8 1
25 |6B/T5783-M8x20 A AEE N8x20 BOLT M8x20 1
26 [F6-04040002 MBRNET INNER ROTOR, OIL PUMP 1
27 [F6-04040003 M RMET OUTER ROTOR, OIL PUMP |
28 [F6-04040004 HREM COVER BOARD, OIL PUMP |
29 |6B/T818-Mx10 +FEE LA Moxl BOLT Mx10 )
30 [Fe-04040006 R STRAINER, 0IL PUMP 1
3 [Pe-04040007 HREE SPRING, 0IL PUMP 1
30 [Fe-04040005 R A GASKET, 0IL PUMP |
33 [F6-04040008 HEE COVER, OIL PUMP |
34 |B/T5783-Mbx35 AR N6x3S BOLT Méx35 3
35 [Fe-04040009 Mo BOLT 1




FoA(FSA) EfEFH

PAGE 21 OF 40

AL

M8 &

PARTS NAME:

CAMSHAFT & VALVE

SN PART 0. DESCRIPTION DESCRIPTION Qv REVARKS
SEEH |RB4S AR R AR GED $ 8 i

I [F6-04030000 hEe s CAMSHAFT ASSY 1

2 166F-000001 A1 LIFTER, VALVE 1

3 |F6-04000003 Al ROD, VALVE PUSH )

4 [F6-04050004 AR PLATE, PUSH ROD 1

S |166F-010008 BEEH BOLT, ROCKER 4R )

6 [166F-010009 5E ARM, VALVE ROCKER )

7 |166F-010010 BER PIVOT, ROCKER ARM P

8 [166F-010011 4t % EM6X0. 75 LOCKNUT M6X0. 75 )

9 F8-05030007 A4 CLAMP, VALVE 4

10 |F8-05030006 AEELE SEAT, VALVE SPRING )

11 [P6-04050003 ANE% SPRING, VALVE )

12 |166F-010003 AlTiE 0IL SEAL, VALVE )

13 [P4-04080007 BlEL4E WASHER, VALVE SPRING p

14 [F6-04050002 #AI DOOR, EXHAUST 1

15 [F6-04050001 #AI] DOOR, INTAKE 1




FoA(F5A) EHFH

PAGE 22 OF 40

AL

Ak A

PARTS NAME:

[NNER FUEL TANK

1
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5B | RS FHAH (FX) FH4 R GEX) HE &

1 |F4-04120001-4 iyl TANK 1

1 |F-04120100 i EA% TANK COVER ASSY |

3| F4-04120103 REEE SPRING , PREVENT DESQUAMATING| 1

4 | Pa-04120105 b7 B R SHEET WETAL , PREVENT DESQUAATING | )

5 |F4-04120106 Nehi EYELET, STEEL WIRE 1

6 |F4-04120104 g% CHAIN , PREVENT DESQUAMATING | 1

7 |15-04000015 WA RE B ABSORBER, TANK |

8 |GB/T5783-M6x25 7 KNG x 25 BOLT MgX25 |

9 |F4-04120002 A HE B DAMPER , TANK 3

10 |F4-04120003 HE B BUSH , DAMPER 3

1 [P4-05000010 e EEA CLIP ,0IL PIPE "A" )

12 |F6-05000003 Wiz HeT PIPE , FUEL "F" 1

13 | P4-04120005 A ER STRAINER , TANK 1

14 |0B/197.1-6 THES WASHER 6 |




FoA(FSA) EHFM

PAGE 23 OF 40

AL

RbA%

PARTS NAME:

FUEL




FoA(FSN) ZfEFt PAGE 24 OF 40
FHEAR: | MEE4
PARTS NAME: | FUEL
SN PART N0, DESCRIPTION DESCRIPTION q REVARES
5BEE  |[RAES AR () ARG %8 4t
1 |F6-05000006 WL P E RUBBER COVER 1
2 [F4-05000200 M kAL FUEL PIPE TIE-IN ASSY 1
3 |6B/T97. 1-6 T4REo WASHER 6 3
4 |6B/T5783-M6X25 A EAMENDS BOLT M6X25 3
5 |Fa-04000030 e K £B CLIP "B", FUEL PIPE 14
6 |F6=05000002 Mg AEE FUEL PIPE 'B" 1
7 |F4-05000007 Mm% FUEL PIPE "(" 3
8§ [P15-05000011 x| PIPE, JOINT 3 1
9 |F6-05010000 FomRAL MANUAL PUMP ASSY 1
10 405000300 Wb B4 FUEL FILTER ASSY 1
11 |F6-04000017 W @3X10X60 FUEL PIPE "C" @5X@10%60 )
12 (F6-04000600 Zf PIPE, JOINT 3 )
13 |F6-04000018 WD 62, 5X87X040 FUEL PIPE "D" @). SX#7X240 | 1
14 |F6-04000016 WHED B2, SXB7X500 FUEL PIPE "B" @2.5X@7X500 | 1
15 [F4-04090000 Wi R AL FUEL PUMP ASSY 1
16 [F4-04090009 MR BB 0 RING |
17 |cB/193-6 HELES SPRING WASHER 6 )
1§ [Te-03000002 Wiz ae PIPE !
19 |6B/T823-)4X25 N LB ATMAXDS SCREW , SMALL PAN HEAD M4X25 | ¢
20 |F4-04090003 Wiz 2 COVER , FUEL PUMP 1
2 |F4-04090004 R DIAPHRAGM , TOP 1
20 |F4-040901004 ST FUEL PUMP SHELL 1
23 [F4-040900014 B VALVE "B" 1
2 |P4-040900024 A VALVE "A" 1
235 [P4-040900034 e R A3k LIMITING BLOCK, SEPTUM 1
26 |6B/T819. 2-M3K5 + 2 UL AT 3K SCREW  M3X5 )
27 [F4-04090100 A DIAPHRAGH ASSY 1
28 |GB/T309-3X12 RT3 ROLLER NEEDLE @3X12 1
29 [F4-04090008 EEBE SPRING , DIAPHRAGM 1
30 |F4-04090001 W R SEAT , FUEL PUMP 1
3 [6B/T6170-)4 A BN NUT M4 4
3 |F4-04090007 HERS SPRING , PLUNGER 1
33 [F4-04090006 £E PLUNGER 1




PAGE 25 OF 40

FoA(F3h) R4t

—_—

A
== | 2
=
BeE =
R =
_JUWT
V)
A¢Wu
| =
el
| =
| =




F6A(FSA) EfrF PAGE 26 OF 40

FELR: | RABAK

PARTS NAME: | STARTER ASSY

SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
$BEH | EH4S EEAR R EAR G %e it
I [F6-05000010 WA BmE TIGHTWIRE, DETENT 1
2 [F6-04070000 R BA STARTER ASSY 1
3 [F6-04070001 R BIT CASING, STARTER 1
¢ [F4-04130009 CET DETENT 1
s [F4-04130010 HahEH g WREST SPRING, DETENT 1
6 |0B/T5783-M6x20 7 3k B 1eMox20 BOLT M6x20 1
7 |6B/197.1-6 THES VASHER 6 3
§  |0B/T5783-M6x35 A AR Mox3s BOLT Mgx35 )
g |F4-04130013 RN%TE MEATUS, START ROPE |
10 [F6-04070003 HARE R ABSORBER, RUBBER |
11 [F4-04130101 B HANDLE, STARTER |
12 [F4-04130102 R FHE COVER, STARTER HANDLE 1
13 [F4=04130100 R T4 % STARTER HADLE ASSY 1
14 |F4-04130011 B ¢4, 5x1.80n WIRE, STARTER 1
15 [P4-04130014 R WASHER, THRUST |
16 [P4-04130005 WhEE SPRING, VOLUTE 1
17 [P4-04130019 it VHELL, START-UP 1
18 |F4-04130004 L SPRING, DRIVE )
19 [F4-04130003 i PAWL, DRIVE )
20 [P4-04130007 R EREE SPRING, PLATE |
21 |F4-04130006 RAEM PLATE, PRELL ]
22 [F4-04130008 R B BOLT, STARTER 1




FoA(F3h) R4t

PAGE 27 OF 40

FRELH

ME4

PARTS NAME:

TOP COWLING ASSY




FoA (FS4) R+t PAGE 28 OF 40
FARLH: | REAL
PARTS NAME: | T0P CONLING ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
BEEH (EHHE AR (B AR D) % &
1 |F6-06000000 0 2 411 TOP COVLING ASSY 1
7 |F6-06000004 NEZ COVER, TOP COWLING 1
3 [F8-08000006 i 6 MARK 6 1 FéA
F4-08000005 il S MARK 5 Fs4
4 |F15-12000001 WEER LEFT MARK, TOP CONLING 1
5 |F15-12000002 MEARW RIGHT MARK, TOP COWLING 1
6 |F6-06000001 it TOP COWLING 1
7 |6B/197.1-5 T4E § WASHER 5 4
§  |0B/T818-M5x14 A REAT M5x14 SCREW, PAN HEAD M5x14 )
9 |T36-06000003 AEY FRONT POTHOOK 1
10 [6B/T6170-5 NAER M5 NUT 5 )
11 |GB/T5783-M6x20 ARk Mex20 BOLT M6x20 4
17 |6B/T97.1-6 THES WASHER 6 4
13 |F6-06000002 BHE B4 SEAL 1
14 [F4-08000019 Al MARK 19 !




PAGE 29 OF 40

FoA(FSA) ZfEF M

—_—

o)

A

=

. o

=

N7 | B3

mﬁ (==

=

=\ 2

S| =

-
T

| =

AN =

== | o

= | =

B ==

B | A




F6A (F54) FtFit PAGE 30 OF 40
FUHAR | HBEK
PARTS NAME: CARBURETOR ASSY
SN PART 0. DESCRIPTION DESCRIPTION T REVARKS
5EEE  |RB4S FHARK () ARG % 4t
1 [F6-04060000 12 R & CARBURETOR ASSY 1
) F6-04060006 4 SCREW, AIR ADJUSTING 1
3 |Re-04060007 fHREEE SPRING 1
4 |B/T818-M3X6 + A L ATIOKG SCREW M3K6 )
5 |6B/193-3 BELED SPRING WASHER 3 3
6 |F6-04060008 T8 APRON, ACCELRATOR 1
7 |GB/T818-M4K8 TR A LA SCREW M4X8 1
8 |F6-04060100 [ TEAF A ACCELERATOR BAR ASSY 1
9 [F6-04060002 ERi% SPRING, SWING LINK 1
10 [GB/T818-M3K8 TFEE LRI SCREW H3X8 1
11 |F6-04060003 Bitits BUSHING |
12 |P6-04060004 R4 WASHER, NYLON |
13 |F6-04060005 BHER PRESSING PLATE 1
14 (6B/T896-4 Fo#EY CIRCLIP 4 |
15 [P6-04060013 FAREE JET, AIR ADIUSTING 1
16 [F6-04060011 RAWHEET SCREW, MIXTURE 1
17 |Re-04060012 RANHERTEE SPRING 1
18 [F6-04060009 R4 APRON, AIR CHOKE 1
19 [F6-04060010 [T A 3% BLOCK, AIR CHOKE 1
20 [F6-04060001 1t & AR BODY, CARBURETOR 1
20 |F6-04060016 e PIN, FLOAT 1
2 [F6-04060014 i1 NEEDLE VALVE |
23 |F6-04060017 THE MAIN NOZZLE 1
24 [Fg-04060018 IE MAIN JET 1
25 |Fg-04060015 e FLOAT 1
26 |F6-04060020 L SEAL RING 1
21 |F6-04060021 4T SCREV, DRAIN 1
28 |6B/T93-4 BELEY SPRING WASHER 4 )
29 |GB/T818-M4X12 TR LA SCREW M4X12 )
30 [F6-04060019 AR BODY, 01L (UP |




FoA(F5h) Z7

i

PAGE 31 OF 40

FUELR | M4 (100)
PARTS NAME: | OUTER FUEL TANK (12L)

~
e N
0\5

\

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
550 |F44%5 AR (ER) AR ER) e it

I |F15-09000000 WA 0IL TUBE ASSY 1

2 |F8-10000000 M FUEL TANK ASSY 1

3 |F15-10010000 Wi £ COVER ASSY, FUEL TANK 1

4 |oB/T818-M5x18 Nk Gt SCREW , PAN HEAD M5x18 4

5 |6B/T97.1-5 THES WASHER $ 4

6 [F15-10020000 HEHER OLEOMETER ASSY 1

7 |F15-10000003 L GASKET |

8 |F15-10000002 WEER STRAINER 1

9 [F8-10000001 A Ak FUEL TANK 1 (120)




F6A (FSA) BTt PAGE 32 OF 40

FARAR:  |SELAR BBeE)
PARTS NAME: | CYLINDER HEAD ASSY (REPARE KIT)




F6A (F54) FiFit PAGE 33 OF 40
FHHER |SEL AR )
PARTS NAME: | CYLINDER HEAD ASSY (REPARE K1T)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5BEE  |[RAES AR (R AR GED e i
1 |F6-04050000 kbR CYLINDER HEAD ASSY 1
2 |6B/T3783-M6x20 g Mex20 BOLT M6x20 3
3 [6B/T97.1-6 THES WASHER 6 3
4 [F4-04070000 TREZAH THERMOSTAT COVER ASSY |
S |P4-04070001 TiEREE COVER, THERMOSTAT |
6 F4-04010102 5% GAS NOZZLE 1
7 |P4-04000011 TRBEE A GASKET, THEMOSTAT COVER 1
8 |P4-04070003 TRBERR ANODE, THEMOSTAT COVER 1
9 |GB/T818-5x25 T KR M5x0S SCREW M5x25 1
10 [F15-07000031 A (S60) THEMOSTAT (360) !
11 |F6-04050100 Al kAt CYLINDER HEAD SUBASSEMBLY | 1
12 [F4-04080102 AI1%% GUIDE, VALVE )
13 [F6-04050002 #A0 EXHAUST VALVE 1
14 |F6-04050001 #AI1 INTAKE VALVE 1
15 |P4-04080007 AT ELE WASHER, VALVE SPRING )
16 |166F-010003 AT 0IL SEAL, VALVE )
17 [F6-04050003 AlTHE SPRING, VALVE )
18 |F8-03030006 AITREER SEAT, VALVE SPRING )
19 |F8-05030007 AITHE CLAVP, VALVE 4
20 [F6-04050004 LXhi PLATE, PUSH ROD 1
2 [166F-010008 BN BOLT, ROCKER ARN )
22 |166F-010009 B ROCKER ARM, VALVE )
23 [L66F-010010 BERE PIVOT, ROCKER ARM )
2 [166F-010011 Gt & BB M6x0. 75 LOCKNUT Mex0. 75 )




PAGE 34 OF 40

FoA (F54) R4

Rk (BEE)

ENGINE ASSY (REPARE KIT)

FRELH

PARTS NAME:




FoA(F3h) R4t

PAGE 35 OF 40

FHELE  (KAEAE (BEE)
PARTS NAME:  [ENGINE ASSY (REPARE KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () B4R G % &
1 [F6-04000000 KA kA% ENGINE ASSY 1
) [F4-04010004 A 25x40x5 0IL SEAL 1
3 [F6-04010100 g ALt CRANK CASE ASSY 1
4 [F8-05000700 B GAS NIPPLE ASSY 1
5 [F4-04000010 i R AL 2 41 PLUG WITH DIPSTICK ASSY |
6 [F4-04000007 FRAE PLUG WITH DIPSTICK 1
7 [F4-04000008 ibEARE 0-RING |
8§ [Fe-04000001 HaERE At COMPLEX GASKET, CRANKCASE | 1
9 [F6-04010004 B 0IL BAFFLE PLATE 1
10 [6B/T5783-M5x10 AR NOx10 BOLT M5x10 !
11 (20503 W 38 4620503 BEARING 6205C3 1
12 [P6-04030000 fsh s 44 CAMSHAFT ASSY 1
13 [P4-04000003 BOEAY §10x8. 4x14 HOLLOW PIN ¢ 10x8. 4x14 )
14 [F6-04040100 WA COVER, CRANK CASE 1
15 [F4-04010102 B GAS NIPPLE 1
16 |F4-04000006 ol 5 2 WASHER )
17 |GB/T3783-M8x14 NAER M8x14 BOLT M8x14 1
1§ |CB/197.1-6 T4 6 WASHER 6 13
19 |T6-05000021 P AL ER Hoxs0 BOLT M6x50 10
20 [F15-04000005 K VATER NIPPLE 1
20 [F6-04080000 EpR 0IL SEAL SHELL ASSY 1
20 [F2.6-04010001 33 B) 20x30x7 0IL SEAL 20x30x7 1
23 [Fe-04080001 Rapdh Fwd 10, 1x21y7 0IL SEAL 10. 1x21x7 )
24 (6B/T345. 2-932. 5x01. 8 |07 E832. 5x01. 8 0 RING 32, 5x91. 8 l
25 [F4-04060001 EEDAN SHELL, 01L SEAL 1
26 |6B/197.1-8 THE 8 WASHER § 1
27 |GB/T5783-M8x20 AR N8x20 BOLT M8x20 1
28 [F6-04040002 MBRANET INNER ROTOR, OIL PUMP 1
29 [P6=04040003 iR S OUTER ROTOR, OIL PUMP 1
30 [Fe-04040004 HREM COVER BOARD, OIL PUMP 1
31 |GB/T818-Mx10 TR kAR Nox10 BOLT M6x10 )
32 [F6-04040006 RN STRAINER, 1L PUMP 1
33 [Pe-04040007 HREE SPRING, 1L PUMP 1
3 [Pe-04040005 WRE A4 GASKET, 1L PUMP 1
35 [F6-04040008 WERE COVER, 0IL PUMP 1
36 [6B/T5783-M6x35 NAER Mox3s BOLT M6x35 }
37 [F6-04040009 s BOLT 1
38 |F6-04000100 w421 CRANK ASSY 1
39 [F4-04000004 KEREH WASHER 1
40 |F6-04020100 EATAS ROD, CONNECTING 1
41 [F4-04020103 EFER MTx3S BOLT M7x35 )
42 [F6-04020001 EE PISTON 1
43 |F6-04020004 EERFE CIRCLIP )




FoA(FSA) EHF M

PAGE 36 OF 40

FHEL5 (KA AE (BEHE)
PARTS NAME:  |ENGINE ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEE  |FHES FHAH (EX) FHELH(EX) HE £
44 [F6-04020003 EEH PIN, PISTON 1
45 |F6-04020002 EERA PISTON RING ASSY 1




FoA (F5A) K4 it

PAGE 37 OF 40

FRELH

4 T ()

PARTS NAME:

APPENDIX T (REPAIR KIT)




FoA (F5A) K4k it

PAGE 38 OF 40

FHELA: | BER)
PARTS NAME:  [APPENDIX I (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
e & EHAR () EEAR R %8 &
1 [F6-00000001 K55 GASKET, ENGINE 1
2 P2 6-03020003L Uk p S S RUBBER BUSHING 1
3 [15-02010002 B e BUSHING, DRIVE SHAFT 1
4 |15-03000013 KEFHEA SEAL A, VATER PIPE )
5 |15-03000014 KE G0 EB SEAL B, WATER PIPE 1
6 [F6-03000002 KEAR INNER SHELL, WATER PUMP 1
7 [15-03000300 KEH IMPELLER, VATER  PUMP 1
§  [F6-03000003 el GASKET, OUTER PLATE 1
9 (1503000007 SR OUTER PLATE 1
10 {T5-03000006 MR TES S GASKET, OUTER PLATE 1
11 {15-03000022 FHETHED SEAL B, ORIENTED BUSHING 1
12 |TISB2401 P16 AT HE SEAL A, ORIENTED BUSHING 1
13 |15-03000202 AR i3 0IL SEAL, VATER PUMP SEAT 1
14 {15-03000005 KFRE T S GASKET, WATER PUMP SEAT |
15 [15-03000017 KT ANODE 1
16 [F4-03000024 iR Y GASKET )
17 |TASOF404 31-050 0@ 50x3.1 0-RING 1
18 |F8-04040004 1 2 Bt 315408x10 0IL SEAL 1
19 [F4-02040002 IR EE RUBBER SEAL 1




FOA(FSA) Rt PAGE 39 OF 40

ML (WD (BEE)
PARTS NAME: |APPENDIX Il (REPAIR KIT)

b

S\ 1 \\\//
N\ e N
= N
¢ S ?ﬁ?%ﬁfj
v @lg:f}%/\ - S0 C:JM I

; l N e
e D
i
P

A\
/

iy
ﬁ&//

(A

._.
N
—
‘\
)
U\ 7
W)
@Vw
—
o

@14 D
)
15 50

{
Wyl




FoA(FSA) {1

PAGE 40 OF 40

FHfLR: T (BER)
PARTS NAME:  [APPENDIX IT (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
LT EHAR () EEAR R %8 &
1 |oB/Tsi-3L k18 |BAHEEIVE 0-RING !
) [F6-04000012 BT A GASKET, CARBURETOR )
3 [F6-04000013 B GASKET, CARBURETOR 1
4 [P6-04000010 HE YT GASKET, INTAKE MANIFOLD 1
5 [F4-04000011 TREEEHE GASKET, THEMOSTAT COVER 1
6 |F6-04000005 HLEEHE SEAL RING 1
7 |F6-04000002 kA4 GASKET, CYLINDER HEAD |
8§ [F4-04010004 A 25x40x5 0IL SEAL 1
9 [F4-04090009 W RO B 0-RING 1
10 [F6-04000001 HRERE At COMPLEX GASKET, CRANKCASE 1
11 [F4-04000008 bR R 0-RING |
12 [F4-04000006 Mol g% 54 WASHER )
13 [F6-04040005 HRE GASKET, 1L PUP 1
14 [F2. 6-04010001 t 4 E (B) 20x30x7 0IL SEAL 20x30x7 1
15 [F6-04080001 Rahsh bwd 10, 12107 0IL SEAL 10.8x21x7 )
16 [0B/T345. 2-932. 5x@1. 8 [JEAF 5 2t B3, 5x1.8 SEAL 931.5x61.8 1




FoA(FSA) R PAGE 1 OF I
AR SHEFRER
NAME: PARTS CATALOGUE INDEX
FHRE TA/ 5 FHRE RA 5 FHRE RA/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
166F-000001 212 F4-03000024 11-37 F4-05000007 U7
166F-010003 21-12 F4-04000003 17-18 F4-05000010 22-11
166F-010008 215 F4-04000003 20-11 F4-05000013-2 7-18
166F-010009 216 F4-04000004 18-2 F4-05000020 7-16
166F-010010 217 F4-04000006 20-14 F4-05000023 7-13
166F-010011 218 F4-04000007 20-5 F4-05000101 7-6
6205C3 20-10 F4-04000008 206 F4-05000102 7-4
F15-00000006 7-8 F4-04000010 20-4 F4-05000200 242
F15-04000005 20-18 F4-04000011 17-6 F4-05000300 2410
F15-05000011 24-8 F4-04000019 13-5 F6-00000001 6-1
F15-06000016 1261 F4-04000030 15-17 F6-01000001 4-19
F15-07000016 4-32 F4-04000030 245 F6-01000002 4-18
F15-07000031 17-9 F4-04000034 17-15 F6-01000003 4-20
F2.6-00000001 9-15 F4-04010004 20-1 F6-01010001 2-10
F2.6-00000002 9-16 F4-04010102 17-5 F6-01010101 2-2
F2.6-01050002 2-6 F4-04010102 20-13 F6-01020001 415
F2.6-01050100 2-5 F4-04020103 18-3 F6-01020100 49
F2.6-03020003L 6-22 F4-04060001 20-23 F6-01020200 4-23
F2.6-04010001 20-20 F4-04070000 17-3 F6-02000001(L/S) 6-0
F25-01010303 7-21 F4-04070001 17-4 F6-02000002 9-12
F25-04000007 11-16 F4-04070003 17-7 F6-02000003 6-2
F25-05000016 4-22 F4-04080007 21-13 F6-02000004 6-3
F4-00000001 66 F4-04080102 1717 F6-02000005 9-2
F4-00000005 9-14 F4-04090000 24-15 F6-02000005-1 9-1
F4-01000002 2-34 F4-04090009 24-16 F6-02000100 6-15
F4-01000003 2-12 F4-04110003 15-2 F6-02000101 6-13
F4-01010000 2-13 F4-04120001 22-1 F6-02000200 9-4
F4-01010002 2-30 F4-04120002 229 F6-03000000(L/S) 111
F4-01010003 2-31 F4-04120003 22-10 F6-03000001 11-10
F4-01010004 2-28 F4-04120005 22-13 F6-03000002 11-11
F4-01010005 2-29 F4-04120100 222 F6-03000003 1113
F4-01020000 2-27 F4-04120103 22-3 F6-03000100(L/S) 142
F4-01030103 2-24 F4-04120104 226 F6-03000200(L/S) 11-18
F4-01050002 2-36 F4-04120105 224 F6-03010000 12-59
F4-01090003 4-8 F4-04120106 225 F6-04000001 20-7
F4-01090006 414 F4-04130003 26-19 F6-04000002 17-19
F4-01090007 413 F4-04130004 26-18 F6-04000003 21-3
F4-01090200 417 F4-04130005 26-16 F6-04000004 17-13
F4-01090300 4-1 F4-04130006 26-21 F6-04000005 17-14
F4-01090301 4.3 F4-04130007 26-20 F6-04000009 17-10
F4-01090302 42 F4-04130008 26-22 F6-04000010 15-13
F4-01090303 44 F4-04130009 26-4 F6-04000011 15-12
F4-01090401 7-1 F4-04130010 26-5 F6-04000012 15-10
F4-02000002 6-14 F4-04130011 26-14 F6-04000013 15-11
F4-02000003 9-7 F4-04130013 26-9 F6-04000014 15-5
F4-02000006 9-11 F4-04130014 26-15 F6-04000016 24-14
F4-02000011 6-10 F4-04130019 26-17 F6-04000017 2411
F4-02000012 6-11 F4-04130100 26-13 F6-04000018 2413
F4-02040002 6-8 F4-04130101 26-11 F6-04000019 15-16
F4-03000023 11-36 F4-04130102 26-12 F6-04000020 17-11




F6A(FS)) RAEFH

PAGE I OF II

A | REERRER

NAME: PARTS CATALOGUE INDEX

FHRT N&/F5 FHRT R 5 MK R &/ F5

PART NO. PAGE/NO. PART N, PAGE/NO. PART NO. PAGE/N0.
F6-04000022 4-24 F6-04060012 3017 T5-00000002 11-33
F6-04000023 4-26 F6-04060013 30-15 T5-00000002 6-17
F6-04000024 4-25 F6-04060014 30-22 T5-01010002 2-22
F6-04000025 4-21 F6-04060015 30-25 T5-01010003 2-1
F6-04000027 4-33 F6-04060016 30-21 T5-01010004 29
F6-04000028 4-34 F6-04060017 30-23 T5-01010005 217
F6-04000029 13-3 F6-04060018 30-24 T5-01010006 2-20
F6-04000100 18-1 F6-04060019 30-30 T5-01010007 2-19
F6-04000200 15-3 F6-04060020 30-26 T5-01010100 211
F6-04000301 15-15 F6-04060021 30-27 75-01010300 2-21
F6-04000302 15-14 F6-04060100 30-8 T5-01010400 2-23
F6-04000400 13-8 F6-04070000 26-2 T5-02000008 6-24
F6-04000500 13-4 F6-04070001 26-3 T5-02010000 6-20
F6-04000600 24-12 F6-04070003 26-10 T5-02010001 6-19
F6-04000700A 1310 F6-04080000 20-19 T5-02010002 6-21
F6-04000800A 13-11 F6-04080001 20-21 T5-03000003 11-4
F6-04010004 20-8 F6-05000001 7-3 T5-03000004 11-26
F6-04010100 20-2 F6-05000002 24-6 T5-03000005 11-27
F6-04020001 187 F6-05000003 22-12 T5-03000006 11-15
F6-04020002 18-8 F6-05000006 24-1 75-03000007 11-14
F6-04020003 18-6 F6-05000009 7-19 T5-03000009 113
F6-04020004 18-5 F6-05000010 26-1 T5-03000012 11-6
F6-04020100 18-4 F6-05000100 7-7 T5-03000013 115
F6-04030000 21-1 F6-05000200 15-1 T5-03000014 117
F6-04040002 20-26 F6-05010000 249 T5-03000015 12-50
F6-04040003 20-27 F6-06000000 28-1 T5-03000016 12-40
F6-04040004 20-28 F6-06000001 286 T5-03000017 11-32
F6-04040005 20-32 F6-06000002 28-13 T5-03000020 11-21
F6-04040006 20-30 F6-06000004 28-2 T5-03000022 11-22
F6-04040007 20-31 F8-01010001 2-16 75-03000023 11-23
F6-04040008 20-33 F8-01010103 2-26 T5-03000201 1147
F6-04040009 20-35 F8-01010105 2-25 75-03000202 11-25
F6-04040100 20-12 F8-01010200 2-35 T5-03000300 11-12
F6-04050001 21-15 F8-04000002 12-42 T5-03000400 12-45
F6-04050002 21-14 F8-04040004 12-55 T5-03000401 12-49
F6-04050003 2111 F8-05000024 131 T5-03000402 12-48
F6-04050004 21-4 F8-05000700 20-3 T5-03000403 12-47
F6-04050100 17-16 F8-05030006 2110 T5-03000404 12-44
F6-04060000 30-1 F8-05030007 219 T5-03000500 12-52
F6-04060001 30-20 JBIT9740.1-95 2-8 T5-03000501 12-56
F6-04060002 30-9 JIS B 2401 P16 11-20 T5-03000600 12-51
F6-04060003 30-11 JISB2401 P9 9-5 75-03000700 11-29
F6-04060004 30-12 NGK CREHSA 139 T5-03000800 12-58
F6-04060005 30-13 T15-01020002 410 T5-03010000 12-43
F6-04060006 30-2 T15-04000011 13-2 T5-04000015 227
F6-04060007 30-3 T36-04000023 17-12 T6-03000002 24-18
F6-04060008 30-6 T36-06000003 28-9 T6-05000021 20-17
F6-04060009 30-18 T40-01020101 7-2 TLA1412Z 11-28
F6-04060010 30-19 T5-00000001 1130
F6-04060011 30-16 T5-00000001 6-16




	f6封面_p00.pdf
	F6目录_p00.pdf
	F6托架_p1.pdf
	F6托架_p2.pdf
	F6操舵系统_p3.pdf
	F6操舵系统_p4.pdf
	F6水上装置壳体_p5.pdf
	F6水上装置壳体_p6.pdf
	F6底罩_p7.pdf
	F6控制系统_p8.pdf
	F6控制系统_p9.pdf
	F6水下装置壳体&驱动系统_p10.pdf
	F6水下装置壳体&驱动系统_p11.pdf
	F6水下装置壳体&驱动系统_p12.pdf
	F6电气系统_p13.pdf
	F6进气系统_p14.pdf
	F6进气系统_p15.pdf
	F6气缸头_p16.pdf
	F6气缸头_p17.pdf
	F6曲轴&活塞_p18.pdf
	F6曲轴箱_p19.pdf
	F6曲轴箱_p20.pdf
	F6凸轮轴&阀门_p21.pdf
	F6内燃油箱_p22.pdf
	F6燃油系统_p23.pdf
	F6燃油系统_p24.pdf
	F6起动器_p25.pdf
	F6起动器_p26.pdf
	F6顶罩_p27.pdf
	F6化油器_p29.pdf
	F6化油器_p30.pdf
	F6外接油箱_p31.pdf
	F6气缸头总成_p32.pdf
	F6气缸头总成_p33.pdf
	F6发动机头总成_p34.pdf
	F6发动机头总成_p35.pdf
	F6发动机头总成_p36.pdf
	F6附件_p37.pdf
	F6附件_p38.pdf
	F6附件_p39.pdf
	F6附件_p40.pdf



